
 
 

Sample Stock list 
Example drugs that a Virtual Ward/Hospital at Home service may wish to consider keeping as part of 
ward stock/medic’s bag. 
Please note: Local formularies may differ. Services should consult with local clinicians, including 
antimicrobial stewardship leads, when developing their stock lists. 
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Drug   
  

Medics 
  

In   
   

Indication   
 

 

bag ward   
 

  

stock   
 

 

 
 

 

 

 
  

1 
  

5 
  

Sepsis Bundle   
 

   

Delirium   
 

  Infection   
 

Dehydration   
 

Plasmalyte 1L   
  

1   
  

5   
  

Hypovolemia   
 

    

 

0.45% saline/5% dextrose 1L   
  

1   
  

5   
  

Hypoglycaemic   
 

   

Dehydration   
 

0.9% saline 50ml   
  

2   
  

5   
  

IV Frusemide/mixing of drugs/Intravenous   
 

   

Additives.   
 

Water for Injection 10ml Amp (10)   
  

1   
  

2   
  

Dilution   
 

    

 

Glucose   
 

 

 

20% glucose IV (500ml)    
  

1   
  

2   
  

Reversing Hypoglycaemia    
 

    

 

Glucagon 1mg - IM   
  

1   
  

1   
  

Reversing Hypoglycaemia   
 

    

 

Glucogel - O   
  

1   
  

3   
  

Reversing Hypoglycaemia   
 

    

 

Diuretic   
 

 

 

Furosemide (50mg) IV   
  

6   
  

6   
  

Heart Failure   
 

   

(See SOP for IV Furosemide)   
 

Antibiotics IV – requires secondary care senior approval, blood cultures taken prior and sampling from  
 

urine/skin.   
 

 

  Co-amoxiclav 500/100mg powder for   
  

2   
  

 
  

See Local Formularies re. sensitivities   
 

solution for injection/infusion   
   

  Levofloxacin 5mg/ml solution for   2    Pneumonia   
infusion   

 

Sepsis   
  Gentamicin 10mg/ml; 40mg/ml   2   Complex UTIs   

solution for injection/infusion    COPD (sensitivities)   

  Teicoplanin 200mg or 400mg powder   2   Cellulitis   
for solution for injection/infusion or     
oral solution     

 

 

LMWH (different Trusts may use different low molecular weight heparins)   
 

 

 

Dalteparin 10,000units     
  

2   
  

2   
  

Treatment   Venous thromboembolism   
 

    

 

Dalteparin 5000 units   
  

4   
  

15   
  

Risk assessment prophylaxis   Venous   
 

   

thromboembolism   – immobile patients   
 

Dalteparin 2500 units   
  

2   
  

2   
  

Risk assessment prophylaxis   Venous   
 

   

thromboembolism   – immobile patients   
 

Antiemetic   
 

 

 

Ondansetron 8mg IV   
  

1   
  

2   
  

Nausea and vomiting   
 

    

 

Emergency drugs    
 

 

 

Anaphylactic Pack: Adrenaline 1:1000 0.5mg –  
  

 
  

 
  

 
 

anaphylaxis; Hydrocortisone 100mg   
   

 

Nebulised medicines   
 

 

Fluids    

0.9% saline 1L   
0.9% saline 500ml (fluid challenge)   
 

3  2  Resus. Pack   
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Salbutamol 2.5mg   
  

20 (1 
     

COPD Exacerbations (Nebuliser supplied   
 

 

  box) 
 

through Virtual Ward Team)   
 

Ipratropium 500microgram   
  

20 (1 
  

 
  

COPD Exacerbations   
 

 

  box) 
 

(Nebuliser supplied through Virtual Ward Team)  
 

Spacer and MDI   
 

 

 

Aerochamber   
  

 
  

4   
  

COPD Exacerbation   
 

    

 

Salbutamol MDI (SALAMOL)   
  

1   
  

2   
  

COPD Exacerbation   
 

    

 

Analgesia    
 

 

 

Paracetamol IV 1g   
  

2   
  

 
  

Patients who cannot take oral medication   
 

    

 

Oral – Over-labelled Medicines for Emergency Situations.  
For dosage, please consult local formulary/national guidelines 

 

 

 

 

AMOXICILLIN 500mg CAPSULES (15 caps)    
  

 
  

 
  

 
 

 
    

    

 

CLARITHROMYCIN 500mg TABLETS (14)   
  

 
  

1   
  

Acute Respiratory Infections (allergy to   
 

                          
  

penicillin/ sensitivity discussion with   

     microbiology)/  Community-acquired pneumonia   
   Cellulitis (penicillin allergy)   

 

DOXYCYCLINE 100mg CAPSULES (8)         
  

 
  

2   
  

Acute Respiratory Infections   
 

  
  

Cellulitis   

     
 

 
 

 

PREDNISOLONE 5mg TABLETS (28 tabs)   
  

 
  

3   
  

Acute Respiratory Exacerbations   
 

    

 

CO-AMOXICLAV 500/125 TABLETS (21)   
  

 
  

 
  

 
 

   
   

 

FLUCLOXACILLIN 500mg CAPSULES (28   
  

 
  

1   
  

Cellulitis   
 

caps)   
   

  
   

 

NITROFURANTOIN 100mg MR CAPSULES   
  

 
  

2   
  

Acute urinary tract infection Females    
 

(6 caps)   
  

(Ensure eGFR>30)      
 

NITROFURANTOIN 100mg MR CAPSULES   
  

 
  

1   
  

Acute urinary tract infection – Males   
 

(14 caps) (Ensure eGFR>30)   
  

    
 

TRIMETHOPRIM 200mg (6 tabs)                    
  

 
  

1   
  

Acute urinary tract infection – Females   
 

  
  

 

TRIMETHOPRIM 200mg (14 tabs)                   
  

 
  

1   
  

Acute urinary tract infection – Males   
 

   
  

 

BISACODYL SUPPOSITORIES 10mg (2)   
  

1   
  

1   
  

Constipation   
 

(Stimulant laxative)   
   

 

SENNA 7.5mg Tablets (10)   
  

1   
  

1   
  

Constipation   
 

(Stimulant laxative)   
   

 

MOVICAL SACHETS (30)   
  

1   
  

1   
  

Constipation   
 

(Osmotic laxative)   
   

 

ASPIRIN DISP 300mg (4)   
  

1   
  

2   
  

Chest Pain   
 

    

 

GLYCERAL TRINITRATE SPRAY (1)   
  

1   
  

1   
  

Chest Pain   
 

    

 

FRUSEMIDE 40mg (8)   
  

1   
  

2   
  

Heart Failure   
 

    

 

DIGOXIN 125 micrograms (8)   
  

1   
  

1   
  

AF/Heart Failure   
 

    

 

BISOPROLOL 2.5mg TABLETS (28 tabs)   
  

 
  

1   
  

Heart Failure   
 

    

  2  Acute Respiratory Infections (ARI) /   
Community-acquired pneumonia (CAP)   

  1        Cellulitis (second line after flucloxacillin)   
                         Community Acquired Pneumonia   
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Tachycardia   
 

Hypertension   
 

EDOXABAN TABLETS 60mg (14 tab)                 
  

 
  

1   
  

Atrial Fibrillation – Prevention of stroke and   
 

Refer to GP/Cardiology for   
  

systemic embolism   
advice and ongoing care (NB. Reduce dose in     

 

renal impairment)    
 

 

EDOXABAN TABLETS 60mg (14 tab)                  
  

 
  

1   
  

Treatment of   deep vein thrombosis, treatment  
  

  
  

of   pulmonary embolism and prevention of  
 

(NB. Duration to be determined by consultant)     recurrent deep vein thrombosis and pulmonary   
embolism (Venous thromboembolism)  

 

 

EDOXABAN TABLETS 30mg (14 tab)                  
  

 
  

1   
  

Treatment of deep vein thrombosis, treatment  
  

 
  

of pulmonary embolism and prevention o  f  
 

 

  recurrent deep vein thrombosis and pulmonary   

 embolism (Venous thromboembolism) in  
 

patients with one or more of the following:  
 

 

Moderate or severe renal impairment     

 Low body weight ≤ 60 kg    
Concomitant use of: ciclosporin, dronedarone,   
erythromycin, or ketoconazole.   

 

ROTIGOTINE 2mg/24hrs   
  

1   
  

1   
  

Parkinson’s Disease (when oral not possible)   
  

Transdermal Patches (2)   
   

 

CYCLIZINE 50mg TABLETS (8)   
  

 
  

1   
  

Nausea and vomiting   
 

    

 

Paracetamol 1g soluble x4   
  

1   
  

1   
  

Pain management   
 

    

 

Paracetamol 500mg tablets (24)   
  

1   
  

2   
  

Pain management   
 

    

 

Oramorph 10mg/5ml – 100ml   
  

 
  

1   
  

Pain management   
 

   

Breathlessness/agitation (COPD)   
 

Oxygen: To be prescribed in emergency via HOOF form   
 

 


